)

R1/88

Auto Crane Company

:?6 BOX 580697 .« TULSA, OKLAHOMA 74158-0697
7-N. MINGO ROAD « TULSA, OKLAHOMA 74117
Q18-836-0463 « TELEX 158108 RAMSEY TUL

OWNER'S MANUAL
2703 SERES |
[

SERIAL NO.




N oo o »

2703 SERIES OWNERS MANUAL
-CONTENTS-

INTRODUCTION 2703 SERIES ......covcoeeeeereeeseseesseeiecersesessesseeesessssssessssss s
INSTALLATION ... eeees oot eeeseeeeeseseseseseess e s e
GENERAL ASSEMBLY .....oooooe oo eeeeeeveeeseseeseemeeseseseeesesoevesesesecesenseseeees
A} MANUAL BRAKE ASSEMBLY ......oooovvvvcereseesroecsssenssseesssesioess
B) TWECO ASSEMBLY __.._........oovooooooeeoeeceeeeroeeeseeeeesroseseeeeeee e
C) TURNER ASSEMBLY ........c.oooveeeeeesesessoeesssssssseeeosveseesseeeeesess e
D) TRAVELING BLOCK ASSEMBLY ....ooceorrmrererroerreersceeoesssssesorne o
E) ACTUATOR ASSEMBLY-MR..........ooocomreereemmeseerecsseessssssssoanessne

ELECTRICAL SECTION ...t e s

WARRANTY ... s s s s s s spe s emsnsessnsssneeas



AUTO CRANE COMPYNY

INTRODUCTION -2703 SERIES

Auto Crane products have been engineered to provide safe,
trouble-free, dependable service for many years when these prod-
ucts are properly used and maintained.

To assist you in obtaining the best service from your crane and
to avoid untimely failure of the unit and/or the vehicle on which it
is mounted, the following operating and service instructions are
herein published, and it is specifically recommended that all operat-
ing and service personnel consider this manual as mandatory mate-
rial for reading and study before operating or servicing Auto Crane
products. It is highly recommended that crane owners, equipment
managers and supervisors also read this manual.

Auto Crane has incorporated several safety features in the
2703 series for your protection. The material and electrical systems
were designed to minimize weight and lengthen durability

For your convenience the overall dimensions of the 2703
series are included on the General Dimension Drawing. Rotation
and turning radius are also listed.

Remember that the crane adds weight to the vehicle and may
change the driving and riding characteristics of the vehicle on which
it is mounted unless this weight is properly provided for with appro-
priate overload springs. The payload of the vehicle is also reduced
by the amount that the crane weighs, and as the vehicle is loaded,
care should be exercised not to overload the vehicle. Exercising care
in distributing the payioad on the vehicle will greatly improve the
driving and riding characteristics of the vehicle. A minimum chassis
of 8000 lbs. G.V.W.R. with two rear jacklegs {or outriggers) is rec-
ommended. Crane side jackleg should extend 45" from centerline
of truck chassis.

The 2703 series cranes are attached directly to your 12 volt
truck electrical system. The power cable and retaining clips are
included with the crane. A typical power cable mounting and
hookup is shown on page 2-0. The performance of your new crane
depends on the truck electrical system. The use of the low mainte-
nance battery is not recommended for use on any Auto Crane
product. The recommended alternator and battery that will give the
longest life with the most useful duty cycle is a 60 amp. alternator
with a 500 cold cranking rated battery. These specifications should
be considered minimum.

It has always been Auto Crane Company policy to handle all
warranty claims we receive as promptly as possible. If material or
workmanship is involved, immediate corrective action is taken. It is
therefore, understandable that Auto Crane Company cannot

Auto Crane Company issues a limited warranty
certificate with each unit sold. See last page for

warranty policy.

assumne responsibility or liability when our produets have obviously
been abused, mis-used, overloaded or ctherwise damaged by inex-
perienced persons trying to operate the equipment without even-
reading the manual. The Auto Crane is designed and built to be
safe and efficient. Auto Crane will not assume responsibility or ka-
bility for any unit which has been modified, changed, or which has
unauthorized or unapproved components installed.

Auto Crane maintains a strong distributor network and a
knowledgeable Customer Service Department. In most cases an
equipment problem can be solved through a telephone conversa-
tion with our Customer Service Department. The Customer Service
Department also has the ability to bring a local distributor, a region-
al sales manager, or a factory serviceman into the solution of an
equipment problem if necessary. I through no fault of Auto Crane
Company it is necessary to send an experienced factory serviceman
on a field service call, the rates stated in the Auto Crane,
Distributor's Flat Rate Manual will apply.

Auto Crane Company's extensive Research and Development
Program assures our customers of the best equipment on the mar-
ket, and our Engineering Staff, as well as our knowledgeable sales
people are always available to our customers in solving crane and
winch-type application problems. When in doubt-call the the Auto
Crane factory.

DISTRIBUTOR ASSISTANCE:

Should you require any assistance not given in this manual, we
recommend that you consult your nearest Auto Crane Distributor.
Our distributors are stocked with authorized replacement parts and
a service department that can solve almost any needed repair.
NOTE: THIS MANUAL SHOULD REMAIN WITH THE CRANE

AT ALL TIMES.

The material herein does not imply to cover all maintenance,
instructions, operations, or variations pertinent to every possible sit-
uation. If additional information is required, please refer to the Auto
Crane Company at the following telephone number: 918 - 836-
0463. The information contained in the manual was in effect at the
time of printing. Auto Crane Company reserves the right to update
this material at any time without prior notice or cbligation.

1-0



10.

11.

-IMPORTANT-

SAFETY TIPS AND PRECAUTIONS

. Make certain the vehicle meets minimum chassis require-

ments. (These requirements do not guarantee unit stability.)

. Make certain the crane is installed per factory specifications.

Contact your local Distributor or the Auto Crane factory if
any questions arise.

. Keep the vehicle in as level a position as possible while load-

ing or unloading.

. ALWAYS set the vehicle emergency brake before beginning

crane operations

. ALWAYS use outriggers (jacklegs) from vehicle to the ground

during crane operation. Insure that they are firmly positioned
on solid footings.

. Allload ratings are based on crane capacity, NOT unit stabili-

ty.

. ALWAYS comply with load chart capacities (centerline of

rotation to hoist hook).

. NEVER OPERATE THE CRANE NEAR ELECTRICAL

POWER LINES. Auto Crane Company recommends that a
crane never be moved any closer to a power line (including

- telephone lines) than 20 feet at any point,

. Keep objects and personnel clear of crane path during opera-

tion.
Keep hoist cable pulled tight at all times.

NEVER un-reel last wrap of cable from drum.

12.

13.

14.

15.

16.

17.

18.

19.

21.

1-1

NEVER wrap cable around load.

REMEMBER - in lifting a heavy load, the weight can create
enough tipping moment to overturn the vehicle.

NEVER attempt to lift or drag a load from the side- the boom
can fail far below its rated capacity.

Oil gears as required.

NEVER weld, modify, or use unauthorized components on
any Auto Crane unit, This will void any warranty or liability.
Also failure of the crane may result.

An important item which an operator should consider and
use properly is the hoist hook. It should be checked on a 30-
day basis for distortion or cracks.

NEVER place a chain link on the tip of the hook and try to lift
a load with the hoist.

NEVER use a sling bar or anything larger than the hook
throat which could prevent the hook from closing with the
block, thus negating the safety feature.

In using a safety hook, ALWAYS insure that the hook throat is
closed before lifting a load. Proper attention and common
sense applied to the use of the hoist hook and various slings
will prevent possible damage to material being hoisted and
may prevent injury to personnel.

NEVER hold any pendant Select switch pn that will negate
safe operating conditions.

ALWAYS store outriggers (jacklegs) before road travel,



LIFE OF WIRELINE

So many variable factors can cause the deterioration of wire line cable that it is not possible to determinec a
definite life expectancy,

Some of these factors are;

1.

2.

Load being handled.
Corrosive conditions.

Maintenance of the unit.

a. Keep the sheaves turning freely.

b. Maintain tension on cable to insure proper spooling.
c. Avoid kinks in cable.

d. Avoid abrasive action and contact with sharp corners.
Frequency of use.

Auto Crane units, 2700 pound rating to 3200 pound rating use 7/32 inch diameter galvanized preformed 7 x
19 aircraft cable. This cable has a working strength, when new, of 5600 pounds. It is recommended when 1600
pound loads are exceeded to use a two part line with a traveling block. This will ensure a 3.5 to 1 safety factor when

. the cable is new.

Keeping the above factor of safety in mind and knowing the kind of loads that will be handled, the user can
determine by inspection of the cable as to when it should be replaced.

Items to look for while inspecting the cables are:

1.

2.

Broken strands
Kinks and flattened sections.

Corrosion and abrasion.

1-2




OPERATION OF UNIT

Make sure this manual has been thoroughly read by all
crane operating personnel,

A routine inspection of the crane should be mandatory
before each operating day. Any defects should be corrected
immediately.

At a job site the vehicle should be positioned so that the
crane can adequately reach the load within the rated capaci-
ty {centerline of rotation to hoist hook).

Keep the vehicle as level as possible during operation.

Engage emergency brake and turn off ignition with trans-
mission left in gear. (or in park for automatic transmissions).
For extended use (more than a few minutes), leave engine
running with manual transmission is neutral, or automatic
transmissions in park. This is for Auto Crane units requiring
only battery operation. For larger Auto Crane units requir-
ing battery and hydraulic operation, engage emergency
brake and place gear select in neutral; press clutch and pull
PTO knob in gear; release clutch and set throttle control to
proper RPM. (see hydraulic section). WARNING: DO NOT
SET THROTTLE ABOVE REQUIRED SPEED - POSSIBLE
DAMAGE MAY RESULT.

Always use outriggers (jacklegs) from the truck to the
ground. Be sure these are firm and adequately positioned.

Then remove pendant control from cab (on small units) and
Plug into receptacle on crane. Crane is now ready for opera.

10.

11.

12,

13.

14.

15.

16.

tion. On Auto Crane’s larger units, remove pendant control
from guard and unwrap cable from boom. Crane is now
ready for operation

Always boom up before rotating so that the boom will clear
the required boom support.

When extending the boom always maintain clearance
between the boom crown and the traveling block or hoist
hook. -

Always observe safe and practical operation to avoid possi-
ble accidents. Refer to Safety Tips and Precautions,

After completing lifting operations, return the boom to
stowed position on the boom support. Avoid unneeded pres-
sure on the boom support.

Store pendant control in proper location (in cab or on crane).
Return outriggers {jacklegs) to stowed position. Make sure
they are pinned in place or jacklegs are returned to compart-
ment.

Check work area for any tools or equipment not stored.

Press cluich and disengage PTO. Release throttle control and
emergency brake.

Report any unusual occurrence during crane operation that
may indicate required maintenance or repair.

COLD WEATHER OPERATION

All standard products (all models or cranes and winches) as
manufactured by the Auto Crane Company will operate sat-
isfactorily from O°F. to 120°FE. By making the following minor
modifications, all Auto Crane models of winches and cranes
will be given the capability of operating from 0°F. down to -
65°E

Drain gear oil from actuators by removing drain plug.
Replace plug and use one to one-and-one-half pints of
kerosene per actuator. Then add extreme pressure gear lube
(E.P. 80-90) with maximum capacity of gear oil and kerosene
not to exceed two quarts.

Replace standard urethane protective boots on pendant con-
trol switches with special low-temperature Tech-Nut flex
boots.

The minimum bend radius of the standard Auto Crane pen-
dant control cable is increased from three inches to nine
inches.

4.

1-3

Spray all electrical equipment with special corrosion-resis-
tant coating {eliminates rust or corrosion due to melting and
freezing action of condensation).

The only inconvenience for the operator created by the
above procedure is that the pendant control cable must be
coiled into larger loops for storage purposes. Care must be
exercised to avoid sharp bending of this pendant control
cable during extreme cold operating conditions.

When Auto Crane winches and cranes are subjected to
extreme cold (-65F.) for long periods (two to six months or
more), it is recommended that the following procedure be
placed in action:

1. Completely drain the existing oil from the actuators and
flush with kerosene.

2. Fill each actuator with Mobilube SHC-629 (approximate-
ly two quarts required per actuator) to the proper level {oil
level plug must be removed to check level).

Note: Many customers have utilized heater-blanket type
wrapping for these gear boxes.



MAINTENANCE OF BATTERIES

Maintenance of Auto Crane unit batteries differs very
little from the generally prescribed maintenance of any lead
acid battery. All batteries must be kept properly charged;
they must be kept properly filled with water; and they
must be kept relatively clean.

Many things affect the proper charge to a battery, such
as regulator settings, the proper tightness of belts on the
alternator or generator, and good, clean connections of
all cables and wires at the battery, regulator, starting motor,
alternator or generator, and — most important — the ground
connections,

Keeping the battery as fully charged as possible without
overcharging is of extreme importance, especially when
vehicles are left outside for extended periods of time in
extremely cold climates. A battery can freeze; freezing
points for various specific gravities of acid are as follows:

Specific Gravity Freezing Temperature

{Corrected to 80° F) Degrees F.
1.280 —og°
1.250 —62°
1.200 —16°
1.150 59
1.100 19°

From the above, itis apparent that a half-charged battery
{about 1.200 specific gravity) cannot stand for any length
of time at —20°F or it will freeze.

The main reason for keeping the battery as fully charged
as possible without overcharging, of course, is to assure that
power is available even though the vehicle has been standing
for some time.

The battery should be properly filled with water at all
times. If the electrolyte level is allowed to fall below the
top of the plates, the results become threefold: 1} the
exposed portion of the plate will become sulfated; 2} the
portion of the plate exposed is not usable; and 3) that
portion of the acid remaining becomes more concentrated
and may cause more rapid deteriaration of the remaining
parts of the battery.

The battery should be kept clean. Batteries filled with
acid and which are not in use self-discharge to a limited
degree because of the nature of the materials within the
battery; but if dirt is allowed to collect on the top of the
battery, and this dirt absorbs moisture, an electrical path
can be set up between the various terminals of the battery
or the ground. Once such a path has been established, the
self-discharge of the battery is considerably accelerated.
This also accelerates corrosion of the battery cables at the
terminals.

1-4

Periodic Maintenance is Needed.

A definite program of periodic maintenance of all
batteries should be conducted on a regular basis. Periodic
maintenance includes checking belts for tightness on the
charging equipment, checking battery electrolyte levels,
checking cables for good connections, and cleaning where
corrosion is apparent. When corrosion is cleaned off, the
cable terminals and battery terminals should be coated with
a light coating of petroleum jelly before they are replaced.
When terminals are cleaned the top of the battery should be
cleaned with a miid solution of soda water.

If the condition of the battery is in question, itshould be
removed from the vehicle, taken to the shop, and aliowed
to reach room temperature. It should then be recharged
until specific gravity readings are unchanged over three
readings taken at one-half hour intervals. If the specific
gravity readings are fairly uniform, the battery should be
checked with a high rate tester in accordance with instruc-
tions on the tester. A load test is the best test one can make
on a hattery.

Low maintenance batteries should not be used on Auto
Cranes or on trucks equipped with Auto Cranes. These
batteries are not designed for “deep” discharge.

1f, after charging, it is noted that the specific gravity
reading of one cell is 30 points less than any of the other
cells, it may be assumed that that cell is bad and that the
battery should be replaced. if all cells are uniform-but not

up to full charge, a low rate of charge should be attempted >

for an extended period of time, This usually will recover a
badly sulfated battery.

If it is necessary to replace a battery, and a dry charge
battery is used, the following procedure applies:

1. Fill the battery with electrolyte of the proper specific
gravity.

2. Place the battery on charge in accordance with instruc-
tions given by the manufacturer.

It is essential that the second step above be followed to
assure that the battery going on the vehicle is fully charged.

{t is also very important that the battery hold-downs be
checked periodically to assure that the batteries are properly
positioned 1o avoid vibration problems, breakage of cables,
or terminal breakage. Care must be taken to avoid cracking
or breaking containers or covers by tightening hold-down
figures excessively, yet they must not be so loose that
breakage results from a too loose hold-down.




FIXTURE NO, FINISH NO. cHG REVISIONS

LTR DESCRIPTION | pate | aprp

0-2

DRILL 13/16 DIAMETER HOLE IN FLOOR. INSTALL CABLE,
AND BUSHING WHICH IS FURNISHED ON CABLE, AS
SHOWN. WRAP ELECTRICAL TAPE AROUND CABLE SOIT
WILL FIT BUSHING SNUG.

RUN CABLE INSIDE CHASSIS FRAME TO STARTER
SOLENOID BATTERY CONNECTION. LOCATE CABLE SO
THAT IT WILL BE PROTECTED, AVOID SHARP EDGES.
INSTALL THE NO. 838 FRAME CLIPS TO HOLD CABLE
SECURELY IN PLACE. IF SURPLUS CABLE EXISTS THE
CABLE CAN BE CUT OFF, AND EXTRA TERMINAL FUR-
NISHED WITH CABLE INSTALLED.

2703-M SHOWN REMOVE NUT ON SOLENOID BATTERY TERMINAL POST, -

INSTALL CRANE POWER CABLE, REPLACE NUT AND

TIGHTEN. -

IF THE BATTERY IS GROUNDED TO THE ENGINE IT MAY
BE NECESSARY TO ADD AN ADDITIONAL GROUND

\ CABLE FROM THE ENGINE TO THE CHASSIS FRAME IN
— v ORDER TO OBTAIN MAXIMUM POWER AT CRANE. THE
) . CRANE SHOULD BE GROUNDED TO THE CHASSIS
I l‘ T FRAME. THIS IS USUALLY ACCOMPLISHED THROUGH
X L"'” x THE MOUNTING BRACKET.
\ | o ‘:;
DRILL 13/16 NO. 600425 BATTERY E?i’.'aTT"E’E ggtguom
THRU FLOOR CABLEASSEMBLY
NO. BB-50 INSCULBATE)R STARTER
BUSHING ON CABL
ASSEMBLY BATTERY CABLE FROM CRANE

GROUND FROM MOTOR
TO CHASSIS FRAME

mem | oty Jois|  pamtne. ] BESCRIFTION
NUT : . LIST OF MATERIAL
- DIMENSIONS ARE IN INCHES. |t |
TOLERANCES UNLESS OTHERWISE | SIE PO, BOX 45548 & TULSA, OKLAHOMA T4145
SPECIFIED YT 9260 BROKEN ARRGW EXPRESSWAY » 918-627-8475
CHASSIS ANGLES * 12 | XX 040 TTLE
FRAME FRACTIGNAL + 118 | ¥Xx : 010 |G5arE
REMOVE ALL BURRS AND SHARP
FIEMOVE ALL BURRS AND S — INSTALLATION BATTERY CABLE
DRAWING
TOLERANCES NOT SHOWN ABOVE [ TaTe N
BATTERY ARE PER ANS) Y14 51972 LA I SEE I:DRAMNGANDW- 053 j RE“..—,S'O. —
CABLE THIS BRIT & THE PROPERTY GF UTO CRANE C0 [ T
. AND MU T BE USED IN ANY MANNER DETRI-
NEXT ASS'Y | MENTAL TO THER INTERESTS. | SHEET = OF




L2

FIXTURE NO

FINISH NC.

51293

SUGGESTED BOOM SUPPORT,
AUTO CRANE PART NUMBER 725045

CHG

REVISIONS

LTR

DESCRIFTION

[ oate [ apPD

WARNING :

AS WITH ALL AUTO CRANE POWER ROTATION E
UNITS, THE 2703 DOES REQUIRE A BOOM ]

SUPPORT

BOOM SUPPORT

ITEM ] Qry IDISi PART NO.

1

DESCRIPTION

LIST OF MATERIAL

UNLESS QTHERWISE NOTED ALL DE""“EEV
DIMENSIONS ARE I INCHES

AUTO CRANE COMPANY

MENTAL TC THEIR INTERESTS.
— —

TOLERANCES UNLESS OTHERWISE |52 0/ 57 P.O. BOX 45548 » TULSA. GKLAHOMA 74145
SPECIFIED CHKD BY 9260 BROKEN ARAOW EXPRESSWAY « DIB-527-947%
ANGLES = 12 XX = 040 TITLE
FRACTIONAL = 16 | XXX = 010 |FaTE 1
AEMOVE ALL BURRS AND SHARF
£DGES. DG NOT SCALE THIS ] BOOM SUPPORT ]
DRAWING
TOLERANCES NOT SHOWN ABOVE  [DaTE SCALE SIZE | DRAWING NG REVISION
ARE PER ANSI Y14 51973 A [} AW - 058 -
THIS PRINT IS THE PAQPERTY OF AUTO CRANE CO WEIGHT
NEXT ASS'Y AND MUST NOT BE USED IN ANY MANNER DETRI- I smeer | oF




NOO8 ¥i-01-9
W-S0LZ ATBW3SSY VH3INID
T




GENERAL ASSEMBLY 2703-M AW-270300

6-10-14 BOOM
ITEM QTy. PART NO. DESCRIPTION
1 1 270387 QUILL/BASE
2 1 270394 SIDE PLATES/HOUSING
3 2 330192 BEARING, BALL SEALED
4 1 330182 SNAP RING
5 1 330471 BOOM, PIVOT
6 1 330471-001 BOOM, PIVOT
7 1 270380 BOOM, LOWER WELDMENT
8 1 270408 BOOM, MID
9 1 320423 BOOM, MANUAL, WITH CROWN
10 1 330579 CYLINDER, HYDRAULIC
11 1 330623 SEAL KIT (FOR 330579 CYL.)
12 1 330646 REPAIR KIT (FOR 330579 CYL.)
13 1 320379 DRUM
14 2 330468 COLLAR, SP. LK.
15 1 270389 GUARD, CABLE
16 1 320324 ACTUATOR ASSEMBLY
17 1 270403 ACTUATOR BRACKET
18 1 270391 REAR PANEL
19 1 330519 PENDANT CONTROL
20 1 270404 RELAY ASSEMBLY
21 1 330470 FLANGE, BEARING
22 i 800203-006 HANDLE, PUMP
23 1 202800 GRIP, HANDLE
24 2 800167-001 SPACER
25 1 227401 SHEAVE ASSEMBLY (BEARING ONLY 200100)
26 1 320327 POSITION PIN
27 1 320328 POSITION PIN (LONG)
28 1 320433 TRAVELING BLOCK
29 1 320338 CABLE ASS'Y, 62' (STD.)
30 1 320339 CABLE ASS'Y, 75' (OPTIONAL)
31 1 002614 SCREW, HX. HD.5/16 S.T.
32 i 005501 SCREW, HX. HD. 1/4 X 3/4 N.F.
33 10 020200 WASHER, SP. LK. 1/4
34 1 320415 BOOM, RETAINER MAN.
35 1 012200 SCREW, HX. HD.5/8 X 1 3/4 N.F. GR.5
36 1 018100 . NUT, HX. 5/8 N.F. HLF. LK.
37 1 330185 SCREW, HX. HD. 1" X 5 1/2 N.F. GR.5
38 1 019106 NUT. HX. 1" N.F.
39 1 360038 ANGLE INDICATOR
40 1 016300 NUT, HX. LK. 1/4 N.C.
41 8 005500 SCREW, HX. HD. 1/4 X 3/4 N.C.
42 B 015900 NUT, HX. 1/4 N.C.
43 4 007807 SCREW, HX. HD. 5/16 X 3/4 N.C.
44 4 020600 WASHER, SP. LK. 5/16
45 2 005406 SCREW, HX. HD. 1/4 X 1/2 N.F.
46 2 016100 NUT, HX. 1/4 N.F.
47 12 330370 SCREW, HX. HD. 3/8 X 7/8 N.C.
48 18 330372 NUT, HX. 3/8 N.C.




GENERAL ASSEMBLY 2703-M AW-270300

———————— e emee - o -

6-10-8¢ BOOM
ITEM QTy. PART NO. DESCRIPTION
49 18 021100 WASHER, SP. LK. 3/8
50 6 330371 SCREW, HX. HD. 3/8 X 1" N.C. GR.8
51 1 014300 SCREW, HX. HD. 3/4 X 4 1/2 N.F.
52 1 018600 NUT, HX. LK. 3/4 N.F.
53 4 011200 SCREWHX. HD. 1/2 X2 1/2N.F. GR.5
54 4 017704 NUT, HX. 1/2 N.F. HEAVY
55 4 021500 WASHER 1/2 SP.LK.
56 1 REF. RECEPTACLE ASSEMBLY (SEE RELAY ASS'Y)

3-2



GENERAL ASSEMBLY 2703- MR

6-10-14 BOOM
. Z




GENERAL ASSEMBLY, 2703-MR AW-270302

6-10-14 BOOM
ITEM QTy. PART NO. DESCRIPTION
1 1 270388 QUILL/BASE
2 1 270398 SIDE PLATES/HOUSING
3 2 330192 BEARING, BALL SEALED
4 1 330182 SNAP RING
5 1 270385 GEAR, WORM
6 1 330471 BOOM PIVOT
7 1 330471-001 BOOM PIVOT
8 1 270380 BOOM, LOWER WELDMENT
9 1 320379 DRUM, HOIST
10 1 270389 CABLE GUARD
11 2 330468 COLLAR, SP. LK.
12 1 320324 ACTUATOR ASSEMBLY
13 1 270403 ACTUATOR BRACKET
14 1 330313 GEAR, MOTOR 12V
15 1 270391 REAR PANEL
16 1 REF. RECEPTACLE ASSEMBLY (SEE RELAY ASS'Y)
17 1 330311 PENDANT CONTROL OR (320500 PENDANT)
18 1 270401 RELAY ASSEMBLY
19 1 330470 FLANGE, BEARING
20 t 330579 HYD.CYLINDER
21 1 330623 SEAL KIT (FOR 330578 CYL)
22 1 330646 REPAIR KIT (FOR 330579 CYL.)
23 1 800203-006 HANDLE, PUMP
24 1 202800 GRIP, HANDLE
25 2 800167-001 SPACER
26 1 270408 BOOM, MAN. MID.
27 1 320415 BOOM, RETAINER
28 1 320423 BOOM, MANUAL WITH CROWN
29 1 227401 SHEAVE ASS'Y (REF. BEARING ONLY 200100)
30 1 320338 CABLE ASSEMBLY 62' (STD.)
31 1 320339 CABLE ASSEMBLY 75' (OPTIONAL)
32 1 320327 POSITION PIN
33 1 320328 POSITION PIN (LONG)
34 1 320433 TRAVELING, BLOCK
35 1 002614 SCREW HX. HD. 5/16 SELF. TAP.
36 1 005501 SCREW. HX. HD. 1/4 X 3/4 NF.
37 7 020200 WASHER, 1/4 SP. LK.
38 1 012200 SCREW HX. HD. 5/8 X 1 3/4 N.F. GR. 5
39 1 018100 NUT, HX. 5/8 N.F. HLF. LK
40 1 330185 SCREW, HX. HD. 1" X 5 1/2N.F. GR. 5
41 1 019106 NUT, 1" N.F.
42 1 360038 ANGLE, INDICATOR
43 1 016300 NUT, HX. LK. 1/4 N.C.
44 2 005406 SCREW HX. HD. 1/4 X 1/2 N.F.
45 2 016100 NUT HX. 1/4 N.F.
46 6 005500 SCREW, HX. HD. 1/4 X 3/4 N.C.
47 6 015900 NUT, HX. 1/4 N.C.
48 4 007807 SCREW HX. HD. 5/16 X 3/4 N.C.




GENERAL ASSEMBLY 2703-MR AW-270302

6-10-14 BOOM
ITEM QTY. | PART NO. DESCRIPTION
49 10 020600 WASHER, SP. LK, 5/16
50 6 007805 SCREW, HX. HD. 5/16 X1 1/2N.C. GR.5
51 1 014300 SCREW, HX. HD. 3/4 X 4 1/2 N.F.
52 1 018600 NUT, HX. LK. 3/4 N.F.
53 6 330371 SCREW HX. HD. 3/8 X 1" N.C. GR.8
54 18 330372 NUT, HX. 3/8 N.C.
55 18 021100 WASHER SP. LK. 3/8
56 4 011200 SCREW, HX. HD. 1/2X 2 1/2N.F. GR.5
57 4 017704 NUT, HX. 1/2 N.F. HEAVY
58 4 021500 WASHER, SP. LK. 1/2
59 2 000404 SCREW, RD. HD. #6-32 X 5/8
60 2 019600 WASHER, SP LK. #6
61 2 015400 NUT HX. # 6-32
62 12 330370 SCREW, HX. HD. 3/8 X 7/8 N.C.

Lo - .




|
"SISEINI BBHL OL UGN oo 1y
~IRLZK] HANNYI ANY NI QIST 3G LON LSO ONY *

02 INYHD OLNY 4O ALHIHOHD IHL S1 LNIbd SIHL

SLBI-5FIA ISNY H3d IHY

ol JAOEY NWMOHS LON SIONVYHIIOL

. DNMYHA

- s_oo.m TYNANVA L4 01-9 TYNOILLO] SHL IIVOS 10X 00 53003

- o INY SHENS 17 JA0MIH

[ 4N 'W-S042 ATAW3SSY TVHANID s Ny suing TIY oG

I ory F XX oZiL T STIONY

Give- (20818 ¢ AYMSSIHING MOUHY NIHOHE GOZE R34S

SPLEL YMOHYTHO 'VSTIL » B155% X08 '0d IGMEEHLO SSITNA SONVIETOL

ANVAINOD OLNV THloN IS SEn

g‘o ra wdto] Tv 010N IsmeaHLO SsTINN

IVIALYW 40 1SN i
NOALJIHOS3A | "ON 1dvd |sa] ao | wau
1
3
[
L
[
-
addy | uve | NOULAEOE] Wit
SNOISIAZY BHO

"ON JuNixEs

3-6



GENERAL ASSEMBLY 2703-M, MR AW-270301/303

6-10 BOOM
ITEM QTy. PART NO. DESCRIPTION
1 1 270380 BOOM, LOWER WELDMENT
2 1 270402 BOOM, MANUAL WITH CROWN
3 1 227401 SHEAVE ASS'Y (BEARING ONLY 200100)
4 1 012200 SCREW, HX. HD. 5/8 X 1 3/4 N.F. GR.5
5 1 018100 NUT, HLF. LK. 5/8 N.F.
6 1 320338 CABLE ASS'Y 62 (STD.)
7 1 320339 CABLE ASS'Y 75' (OPTIONAL)
8 1 320328 POSITION PIN
9 1 002614 SCREW HX. HD. 5/16 S.T.

3-7




8-

FIKTURE NC.

FINISH NO.

CHG

REVISIONS

LTR

DESCRIPTION

[ oate | asPD
+ 1

mem | orr Jois|  eamTno. ]

DESCR¥NON

LIST OF MATERIAL

UNLESS OTHERWISE NOTED ALL Dﬁg""_"
DIMENSIONS ARE I [NCHES. (=

P.0. BOX 45548 »

AUTO CRANE COMPANY

4280 BAOKEN ARROW EXPRESSWAY « 918-82T-M475

TULSA, OKLAHOMA T4145

TTLE

SPECIFIED.

ANGLES + W2° XX 1 040
FRACTIONAL 1 1116 XEX + G
REMOVE ALL BURRS AND SHARP

DRAWING.

TOLERANCES NOT SHOWN ABOVE
ARE PER ANS! Y14 5073

THIS PRINT 1€ THE MROPERTY OF AUTO CRANE CO.

BRAKE ASSEMBLY 2703-M |

AND MUST NOT BE USED N ANY MANMER DETR-

Isr&'r_l_._or_L_




BRAKE ASSEMBLY 2703-M, AW-053

ITEM QTy. PART NO. DESCRIPTION
1 1 270376 BRAKE BAND ASSEMBLY
2 1 330184 SPRING, COMPRESSION
3 1 330490 SPACER
4 1 018301 NUT, HX. 5/8 N.C.
5 1 330488 SPRING, COMPRESSION
8 1 330489 SPACER
7 1 013503 SCREW, HX. HD.5/8 X7 N.C. GR.5
8 1 330303 GRIP, HANDLE
9 1 330136 HANDLE, BRAKE




FINISH NO.

F EIXTURE NO.

4

31vid 3SvA

1IN0

CHG REVISIONS 1
LTR DESCRIPTION | oate | arrp
~ et
E ]
= / .
m
m o9 ‘
| | ITEMIDISl PART NO. i DESCRIPTION

QUANTITY

LIST OF MATERIAL

NEXT ASS'Y

UNLESS OTHERWISE NOTED ALL JORAWN BY

DIMENSIONS ARE IN INCHES.
TOLERANCES UNLESS OTHERWISE

SPECIFIED.

AUTO CRANE

ANGLES + 1/2 | XXt 40
FRACTIONAL: 1716 | XXX * 010
REMOVE ALL BURRS AND SHARP
EDGES. DO NOT SCALE THIS
DRAWING.

TOLERANCES NOT SHOWN ABOVE
ARE PER ANSI Y14 5- 1973

THIS PRINT IS THE PROFERTY OF AUT
AND MUST NOT BE USED IN ANY MANNER DETRI-

MENTAL TO THEIR INTERESTS.

—— ]

DATE P.0. BOX 45648 = TULSA, OKLAHOMA 74145

ST 5260 BROKEN ARROW EXPRESSWAY * 918627-0475

TITLE

DATE !

e ——+ TWECO ASSEMBLY - 2703 M, MR

DATE [SCALE SIZE ] DRAWING NO. Jrevsion

A -

GCRANECO.  [werars 8 AW O-ILZ

SHEET__/__OF _&

:Falmw.ﬂl 1000H

t



TWECO ASSEMBLY, 2703-M, MR AW-052

ITEM QrTy. PART NO. DESCRIPTION
1 1 320488 POWER CABLE ASS'Y
2 1 330212 BRACKET, TWECO UPPER
3 1 REF. CONNECTOR, TWECO MALE
4 1 002900 SCREW HX. 1/4 X 3/8 S.T.
5 1 000115 CLAMP
6 1 005500 SCREW, HX. HD. 1/4 X 3/4 N.C.
7 1 015900 NUT HX. 1/4 N.C.
8 3 020200 WASHER SP. LK. 1/4
9 2 005401 SCREW, HX. HD. 1/4-20 X 5/8
10 1 REF. CONNECTOR, TWECO FEMALE




FIXTURE NO.

FINISH NO. CHG

REVISIONS

LTR

rA

DESCRIPTION

| pate [ arrp

ELECTRIC MOTOR
330313 (REF)

ITEMIDISi

PARTNO. |

DESCRIFTION

QUANTITY

DIMENSIONS ARE IN INCHES.

AMNGLES * 1/
FRACTIONAL * 1/16

KXt 40
XK 010

AEMOVE ALL BURRS AND SHARF
EDGES. DO NOT SCALE THIS
DRAWING.

TOLERANCES NOT SHOWN ASCVE
ARE FER ANS) Y14 E- 1973

LIST OF MATERIAL

UNLESS OTHERWISE NOTED ALL|[DfAWN v
TOLERANCES UNLESS OTHERWISE  |DARE o
SPECIFIED. =

AUTO CRANE COMPANY

P.O. 80X 45648 & TULSA, QMLAHOMA 74148
9280 BROKEN ARROW EXPRESIWAY = 210-827-M47%

| 3

TITLE

TURNER ASSEMBLY (ELECTRIC}

s e —————
THIS PRINT 15 THE PROPEATY OF AUT

NEXT ASS'Y

MENTAL TO THEIR INTERESTS.

MIDOWAYS 1

AND MUST NOT BE USED IN ANY MANNER DETRI-

LN

GATE [ SCALE SIZE lnm\mm WO, jm—
~ 1C AW-006

D CRANE CO. WEIGHT

I SHEET.__ L OF _/




TURNER ASSEMBLY AW-006

ITEM QTY. PART NO. DESCRIPTION
1 2 010201 SCREW 1/2NC X 1 1/2GR.5
2 3 330389 SCREW, FL. HD. 1/4 NC X 1/2
3 1 330504 MOUNT, MOTOR
4 1 330498 MOUNT, TURN MOTOR
5 4 021500 WASHER, SP. LK. 1/2 CP
6 4 017701 NUT, HX. 1/2 NCCP
7 1 330500 BEARING
8 1 330421 SHAFT ASSEMBLY
9 2 330486 SEAL, OlL
10 2 330385 BEARING, CONE
11 1 330472 HOUSING, BEARING
12 2 011603 SCREW, HX. 1/2 NC X 1 3/4 GR.5
13 1 239300 ZERK, GREASE
14 1 330483 SPACER
15 1 018000 NUT HX. 7/8 - 14 NF CP GR.5

3-13




¥I-€

253

FIXTURE NC.

FINISH NQ.

NEXT ASS'Y

cHa REVISIONS
LTR DESCRIPTION | oare | apeD
9]2 |A[330100 WASHER,FLAT ADJUSTING
B |218]320404 |BLOCK, TRAVELING
L7 Taloig200  TNUT HX,HL-LOCK 5/8NC
611 IA]OI2700 | SCWHX.HD. 5/8 X 3'LG
S1118120090¢ : SHEAVE ASSY W/BEARING
41 2(8]320403 | BLOCK, 3203 TRAVEL NG
3] 2[B! 320434 | PIN,BLOCK
2| 2|A} 360124 HITCH PIN (HAIR PIN)
L{l]Al 100309 | SWIVEL HOOKASSY W/ LATCH
ITEM | OTY {DiS PART NO. DESCRIPTION
LIST OF MATERIAL
Do o Vs AUTO CRANE COMPANY
TOLEAANCES UNLESS OTHERWISE -3 - P.0. 80X 45548 » TULSA GKIAHOMA 74145
SPECIFIED. THKD BY 9260 BROKEN ARRCW EXPRESSWAY » B18-827-9475
ANGLES . 112° XX = 040 TILE
FRACTIONAL + 116 XXX 2 .00 DATE | ‘1
ot oo o seace s Feas TRAVELING BLOCK ASSEMBLY :

DRAWING

TOLERANCES NOT SHOWN ABOVE
ARE PER ANSI Y14.5-1973

THIS FRINT (& THE PROPERTY OF AUTO CRANE CO
AND MUST NOT BE USED IN ANY MANNER DETRH-

MENTAL TG THEIR INTERESTS.
m—

WEIGHT

DATE ~SCALEV2 l sés tm Swu_mgﬁoqa 3 j stslou
SHEET

4 OF |




TRAVELING BLOCK ASSEMBLY AW-320433

ITEM Qry. PART NO. DESCRIPTION
1 1 100309 SWIVEL HOOK
2 2 360124 HITCH PIN
3 2 320434 PIN, BLOCK
4 2 320403 BLOCK
5 1 200909 SHEAVE ASS'Y WITH BEARING
6 1 013512 SCREW. HX - HD.5/8 NC X3 1/2
7 1 018200 NUT HX. HLF. LK. 5/8 NC
8 2 320404 BLOCK TRAVELING
9 2 330100 WASHER FLAT




3-16



HOIST ACTUATOR AW-320324

ITEM QTy. PART NO. DESCRIPTION
1 1 360367 SPRING, FLAT
2 1 360331 PLATE, CAM
3 t 300041 COVER, GEAR HOUSING
4 1 300042 COVER, SPUR GEAR HOUSING
5 1 360450 COVER, BRAKE
6 1 300043 GEAR, IDLER
7 2 300044 GEAR, SPUR
8 1 300045 GEAR, WORM R.H.
9 1 300046 GEAR, PINION
10 1 360336 HOUSING, BRAKE
11 1 300047 HOUSING, SPUR GEAR
12 1 300048 HOUSING, GEAR
13 1 360339 HUB, BRAKE
14 1 300049 KEY SQ. END 3/16 X 3/16 X 1/2 LG.
15 1 360341 KEY RD. END 3/16 X 3/16 X 1" LG.
16 1 300050 KEY SQ. END 3/16 X 3/16 X 1 9/16 LG.
17 1 800320-004 KEY SQ.END 1/4X 1/4 X 2 3/4 LG.
18 2 300052 KEY RD. END 5/16 X 5/16 X 15/16 LG.
19 1 360342 PLATE, RETAINER
20 1 300053 SHAFT, SPUR GEAR
21 1 320323 SHAFT, OUTPUT
22 1 320312 WORM R.H.
23 2 360345 BALL
24 3 300056 BEARING, NEEDLE
25 2 300057 BEARING, BALL
26 1 300058 BUSHING
27 1 300059 BUSHING
28 10 320313 CAPSCREW 1/4 - 20 X 3/4 HX. HD. NYLOCK HVY PATCH GR.5
29 12 005500 CAPSCREW 1/4 - 20 X 3/4 HX. HD. GR.5
30 4 005604 CAPSCREW 1/4 - 20 X 1, HX. HD. GR.5
31 1 320311 CAPSCREW 3/8 - 16 NC X 1 1/2 HX. HD. ALL THRD.
32 4 320310 CAPSCREW 1/4 - 20 X 1 BUTTON HD.
a3 4 300060 CAPSCREW 1/4 - 20 X 1 3/4 SOC. HD. LOC.-WEL.
34 1 300061 SETSCREW 1/4 - 20 X 5/16 HX. SOC. LOC.-WEL.
35 1 360353 NUT - HX. JAM 3/8 - 16 NC
36 3 071012 NUT HX. 3/8 - 24 NF REG. C.P.
37 4 360354 LOCKWASHER 1/4 MED SECT. C.P.
38 2 360455 WASHER FLAT 1/4 ALUM.
39 3 021100 LOCKWASHER 3/8 MED. SECT. C.P.
40 1 320314 ELBOW 90° 3/8 - 18 NPT BOTH ENDS
41 1 320315 ELBOW 90° 1/4 - 18 NPT BOTH ENDS
42 2 300062 GASKET BEARING
43 1 300063 GASKET, SPUR GEAR HOUSING
44 1 300084 GASKET, GEAR HOUSING COVER
45 1 360359 GASKET, BRAKE COVER
46 1 360065 KEY WOODRUFF
47 2 300066 FITTING, RELIEF
48 1 300067 MOTOR 12V

317




HOIST ACTUATOR AW-320324

ITEM | QTY. | PARTNO. DESCRIPTION
49 1 300068 O-RING 1" 0O.D. X 1/8 THK.
50 1 300069 REDUCER 3/8 - 18 NPT - 1/8 - 27 NPT
51 2 300070 PLUG, PIPE 1/4 - 18 NPT SQ. HD.
52 1 300073 PLUG, PIPE 3/8 - 18 NPT HX. SOC. HEADLESS
53 1 300074 REDUCER 1/4 - 18 NPT - 1/8 - 27 NPT
54 2 300075 PIN - DOWEL
55 1 360364 PLATE - THRUST
56 1 300076 SEALOIL3/41.D. X1 1/4 O.D. X 1/4 THK.
57 1 300077 SEALOIL11/41.D. X 1 3/4 O.D. X 1/4 THK.
58 1 300078 SEALCIL11/21.D.X21/4 O.D. X 5/16 THK.
59 1 360371 SEAL THREAD
60 1 300079 RING - SNAP
61 1 360368 SPRING
62 3 300080 WASHER - THRUST
63 1 300081 WASHER - THRUST
64 1 300082 WASHER FIBER

3-18




10.

KEY
/]
WORM SHAFT \

AUTOMATIC SAFETY BRAKE ASSEMBLY (OIL COOLED)
HOIST

Winch has right hand worm and gear and spools over drum; use number one slots for brake
balls.

install brake hub on winch worm with key.

Assemble balls in cam using hard grease to hold balls in place.

Install cam and balls, fitting balls in slots on hub.

Install brake disc.

Install retainer.

install flat spring in brake housing cover (arch down).

install brake housing cover, fitting pins in slots on spring and holes in retainer.

Test brake by shifting winch to UP then DOWN to see if brake is working in proper rotation. If
not, remove brake and locate brake balls in opposite set of slots.

Adjust to suit by tightening or loosening screw on outside of cover. When proper adjustment is
obtained, secure screw with jam nut.

COMPOSITION BRAKE DISC
/ RETAINER PLATE

BALL
N

N
LI
//
/é

HUB / /

-~

LT

|
L N\ ADJUSTING
S SAN SCREW
CAM / \
HOUSING GASKET

3-19



FIXTURE NO.

FINISH NO.

0¥

AUTO CRANE e ee————

o

CHG REVISIONS
LTR DESCRIPTION [ oatE T “aprb

14 i 270322 DECAL , LOAD CHART

13 | 330624 DECAL, LOWER BOOM

121 2 040630 DECAL, DANGER STAY CLEAR....

1 10' 040620 DECAL, STRIPING

101 2 040624 DECAL , A/C

9 | 360036 DECAL, ANGLE IND.

8 | 040552 DECAL, RELAY

7 | 040622 DECAL, A/C LOGO

2] | 040580 DECAL , DANGER MUST....

5 | 040579 DECAL, WORK RULES....

4 i 330622 DECAL, SERIAL NO.

3 2 270321 DECAL, 2703

2 2 040529 DECAL, DANGER ELECT....

| 2 040517 DECAL , STAY CLEAR
rem | arr |ois PART NO. DESCRIPTION

LIST OF MATERIAL

UNLESS OTHERWISE NOTED ALL ¥
DIMENSIONS ARE IN INCHES :
TOLEAANCES UNLESS OTHERWISE | SATE,
SPECIFIED. :

ANGLES + 12® X+ 040 CHK'C BY
FRACTIONAL £ 116 | XXX £ 0w  [GaTE
REMOVE ALL BURRS AND SHARF

EDGES. DG NOT SCALE THIS ENG B
DRAWING

HUTO CRANE COMPANY

P.D. BOX 45548 » TULSA, OKLAHOMA 74145
9280 BROKEN ARRCW EXPRESSWAY « 8-827-8475

TTLE

DECAL DRAWING
2703M 8 2703 MR

TOLERANCES NOT SHOWN ABCVE DATE
ARE PER ANSI Y14 5-1973

[ SCALE

MEXT ASS'Y

THIS PRINT IS THE PROPERTY OF AUTO CRANE CO
AND MUST NOT BE USED N ANY MANNER DETRI-
R'LE_NTAL TO THEIR INTERESTS.




FIXTURE NGO

FINISH NO.

CHG

REVISIONS

LTR

DESCRIPTION

[ oate | areo
+

P/N 270322

22 ? l f f
2700 VERTICAL AND HORIZ.
| DISTANCE N ﬁEET
[}
20 1180 BOOM FIVOT AT
7 FT. ABOVE GROUND
ISI \
2700 825
6' 1650. \
650
14’ / y, 1Heg A
LZTOO N\ /
75¢ 2700 /
12" 60° ¢ 920
1800
45¢ 600
OVER 1600 LBS.
10’ USE DOUBLE LINE —4{30°\ 1470 el
825
RATED CAPACITY 15°Y1390
8'—2700 LBS. AT 3 FT.
l ! 1 |
- =
8i0 575
| |
8' ' 2 14
J
ITEM ] ary inrsi_ PART NG I DESCRIPTION
ST OF MATERIAL
UNLESS DTHERWISE NOTED ALL | DRAJN BY Al "'o cnn.l m
TOLEAANCES UNL £33 OTHERWSE D‘T,E;_,, PO, BOX 45548 « TULSA, OKLAHOMA 74145
SPECIFIED T 9200 BROKEN ARROW EXPRESSWAY = 88379475
ANGLES + 1/2° XX + 040 TITLE
RMaVE ALL BURRS AND e |OATE LOAD CHART 2703
EDGES. DO NOT SCALE THIS lee T
DRAVANG
AnE SEN NGl viaara EOVE  JDATE LSCAE ] ¢ ]:DRM,&'\GN"_OZ 70322 :] Revision
THIS PRINT 5 THE PROPERTY OF AUTO CRARE GO Freiar
N A Y e A o [oer Lo L




—— —_— "SRR SO O1 W RN
e ,..U.._ YN gy R 10n 5 g | 46V i

sope| tucymmun naviiic o 5% oo |
T L I e ]

Fi—0l-9 W—-£0.T e Dl ) SO

SNOISNINIQ TVHEINID vl oz | ..h_.uiu._._ ]
e Ty} xxx 1 % STTON
CHra-SEl-Sul +TvOM CONIN HLEON iy LLLE, "l .
490~ #5172 YWOHYTHO 'WEWIL® L500RS 08 O LB-9-0),| o ssrHn SeownE0) e ——]
5.

ANVEINGD BNAAD QLY v Gl 3kl T (SL708 ONLNNOW = .9 —=
8 ¥9 4N .Z/L 38N) STI0H ¥id 8L/ _.0 /€ b1 e 8/5

: .
..m—\’p [4 * g

ulvmw\ i
, 271 ¥l
Q34IN03Y J10H ] k

NOLLYTIYLSN! ‘NIN ,2/1L €

* ..m\nM

B

NOILYLOY 40 v

-

NOLYLOY 09T TINd

SNIgvy
ANINAML
¥/Sn

5-0

ey | 2iva NOULMN D53 H— [ |
SNOEAN oM | onwsms 1 owenang




e o e BB L e g |
ol—8 W—-e0L2 rE)
SNOISNINIO T¥H3IN3D e
TH0- S HHiR T WON DM HLUOR (B(3 i 4 om0,
ANBO-BOIR YADRYTHO WETV) S LGOI 1O O d it
ANVINOD l..cloziw. __w,p:c ? v G o SIS T (51708 SNLLNNON - ——
o o AT T 8 ¥2 A'N Z/1 38N} STI0H VIO 916 *l /¢ ¥l Jl& 8/5
T X i
NI *
i 250
Q3N , i
WINDIY TI0H i
NOLLYTIVLSNI NN .2/ € — o ) R *

* .n\ml* el ﬁ.u_\m_
A * g/ z .*llrrll.l._n

00

NOUYLOH .09 TNd

5-1

SNiavy
ONINYNE
/e L
v | 9%
o2 !oas...w:!_ * awu...w_ | om resg " Ol TN




T e | ADEw !x.-!.:...ﬁ.ris.:dmﬁﬂh e
o I_W §Ilﬂ..e-}-¢o”_hn_ it Lrn|  snony e o A vere o,
¥1-01=-9 YN-COLZ o om yv35 10w 00 19008
SNOISNINIQ TYHIN3S sura] o THET T o
THYEOLN $18 100N LM 1 LWOM 102V — A8 Q3 oo s | &:.ﬁn_wuéuﬂ
ISR0-GEITS WOV IIG ¥E L 690N X0 O o K#-9-QL, iﬁd:up._uﬁwuqﬂwxmﬂuﬂ

o 7 2 R e {SL108 ONILNNOW -— 8 —-
e T e T 8 ¥9 4N ,Z/L 35N) SITOH VIG 9L/6

ﬁ H/C ¥l |- 8/C
N
o e * g

* | I
B/ ¥
Q3MIND3E 310H

NOWYTTYLSNI NIN ,2/1 € — s o

T
A 4 8/ z ﬂlrﬂ.

!
@ AL
RI4WE-
@f/
Ly
-+

P —
r..w\r 18 o9
/LG

5-2

B/l T ]
NOUYLO¥ 4C h
ﬁw. +
| 1 =
{ oy |
NOLLYLOY ,09C TIN4
sSnIgvy
ONINEML
2 et
Gmr Lavo ] O o [ |
s ] % | PR X




FINTURE MO | FINGH WD |

16 1/2°
TURNING
RADIUS

-

FULL 360" ROTATION

i e

Y

[y

} OF ROTATION

27 1/4"
25 1/2"

21 1/8°

i}

1 5/15'1

. L5/3" } /

L

5/8"—n e 14 3/4" J

lea—— 16"

2 14/5" 4 %

/

/ [/

REWSIONE

CESCARTION

IR D

2 7/8"

o/ﬂ.

3 1/2" MIN. INSTALLATION
HOLE REGUIRED

7 1/16"

9/16" DIA. HOLES (USE 1/2" N.F. GR B
MOUNTING B0LTS}

[mes | are ms[ PaRTNO | DESCAWTION
ST OF MATERLAL

UNLESS QTHERYASE NOTED ALL AT

DAENSIONS ARE N INCHES o

TOLBRANCES URLESR CITHE Rl _ B O B SoNuT < TULEA OKLANOMA 74156-0807
preaord kG 8y 4707 MORTH W¥OGIO: FOADS 0 2180483

ANOLES * 1 ‘ MKt DA i

s e | e

AL AL s AN S | GENERAL DIMENSIONS
S TR [ 2703—MR 6—10

o S R—

A PER Abelu 4 81025 GATE WA m-a-ow_ 7 Ewon
e B Ll A T e

NEXT A5y Iwmvwrnum-nrumm - 1




0-9

FIXTURE NO. FINISH NO.
-
r_rt
=
-

1/88

REVISIONS

DESCRIPTION

| oaTE | APPD
+

1]

I
ujo

8 1 330518 PLUG FEMALE
/ 1 675291 CABLE PENDANT
3 1 675261 SEAL
5 1 675201 HOUSING
1 4 1 675202 SWITCH W/SEAL NUT

3 1 675206 KIT HOUSING
2 1 675281 WASHER TANG
1 1 675271 NUT, HX,

. LTem | ary | ois PART NO. DESCRIPTION

LIST OF MATERIAL

UNLESS OTHERWISE NOTED ALL JDRAWN RY
DIMENSIONS ARE IN INCHES. recs

TOLERANCES UNLESS OTHERWISE
SPECIFIED.

ANGLES : /2 XXt
FRACTIONAL Y 1/16 ‘ XXX E 010
REMOVE ALL BURRS AND SHARP
EDGES. DO NOT SCALE THIS
DRAWING.

TOLERANCES NOT SHOWN ABOVE
ARE PER ANSI ¥14 .5. 1973

P_rZ-O¢
HICD BY

AUTO CRANE COMPANY

P.0O. BOX 45548 » TULSA, OKLAHOMA 74145
9260 BAOKEN ARROW EXPRESSWAY » 918627-0475

NEXT ASS"Y

THIS PRINT IS THE PROPEATY OF AUT
AND MUST NOT BE USED IN ANY MAN
MENTAL TG THEIR INTERESTS.

TITLE
oAt - PENDANT, HOIST CONTROL
ENE. BY
DATE _SCALE SIZE DRAWING NO. ] REVISION
— ~ 1B [ AW-330519
NER DETRI- WElGHT sHeeT_L  oF £

RIDGWAYS 1000H




FIXTURE NO.

FINISH NO.

CHG

REVISIONS

LTR

DESCRIPTION

| oate | arrp
T ¥

O
)

@

1 727 1
I | ad ; O
1 . HH /
' -~
il i ’—
& 1 1
12 ‘ :
T 3 6 13 7 Q00101 TERMINALS , STAKON
i 2| | 642907 CONNECTOR , CORD
13 9 PLACES 11 2 622000 SWITCH, TOGGLE
o] | 300411 PLUG, CONNECTOR
9 15" | BO0OE29 CABLE, CONDUCTOR
8 ] 640302 800T
7 [ 300412 CLAMP, CABLE
6 4 001205 SCREW
5 ! 642905 COVER
4 | 642909 DIAPHRAGM
3 | 642903 BASE ,SUPPORT
2 | 016400 LOCKNUT, (/2"
. | | 64290! BOX , PENDANT
| ITEM] QTY|Dss PART NO. DESCRIPTION
GREEN UP <@1 1 LIST OF MATERIAL
BLACK TURN RIGHT UNLESS OTHERWISE NOTED ALL|BRAWNSBY
r E DIMENSIONS ARE IN INCHES. ;&;mﬂ, AUTO CRANE COMPANY
TOLERANCES UNLESS OTHERWISE P.Q. BOX 45548 & TULSA, OKLAMGMA 74145
O SPECIFIED. | mﬁéﬂ—— 9260 BROKEN ARROW EXPRESSWAY » 818-627-9475
RED HOT ANGLES t 1/ XX E A0 TITLE
FRACTIONAL + 116 | XXX £ .010
@ — 2703MR REMOVE ALL BJR]RS AND SHARP DATE PENDANT ASSEMBLY
Q EDGES. DO NOT SCALE THIS ENG. BY
< : ) DRAWING.
L BLUE TURN LEFT I(:I.E.EPRE%N‘EESINYOJ ,ss"'-‘::‘ngABOVE DATE _SCALEN SIZE _DHAWING&Q_3303“ | REVISION
SROWN DOWN ® R N '
NEXT ASS'Y | wENTAL TO THEIR INTERESTS. ’ SHEET_/_ OF 1 _

RIDGWAYS 10004




c9

REVISIONS

FIXTURE NO. FINISH NO. CHG
LTR DESCRIPTION ] pate | aprD
L H___ A 1
g 7 — EE: EE: G ° tl: B
L RS o o]lo
) P B o alo
Bl b F 2 2/C
E—D
Y j/® 11
. ! —
] 1l 300412 CLAMP, CABLE
| 10 | 1 300411 |PLUG, CONNECTOR
= B s | 2 370135 SEAL, WASHER
®/ i 8| 7 000101 TERMINAL, RING
Vv 727 VA FAeE 4 7 2 640302 BOOT
e ‘ 61| 4 001205 SCREW SLOTTED PAN HD #8 x 7/8"
@ 5| 1 370133 CABLE, CONDUCTOR (17")
4| 2 §22000 SWITCH, TOGGLE
3] 1 370132 GASKET, PENDANT HOUSING
2| 1 370131 COVER, PENDANT
GREEN "UP" 1 1 370130 BOX, PENDANT
~ B
BLACK "TURN RIGHT" 3 mem | ary PART NO DESCRIPTION
i LIST OF MATERIAL
" UNLESS OTHERWISE NOTED ALL |DRAWN BY m
@- @- RED "HOT” @ DIMENSIONS ARE IN INCHES. _L._'EEI.I.I:I.ﬂl:Il!-ﬁ~ Mocm
TOLERANCES UNLESS OTHERWASE Ea_s_aa P.O. BOX 45548 « TULSA, OKLAHOMA T4145
@ SPECIFIED. CHICD BY 9260 BROKEN ARROW EXPRESSWAY » #18-827-0475
ANGLES + 112° oL+ 040 TIME
G FRACTIONAL £ 118 | JOUC £ .00  (BATE ,
e BLUE "TURN LEFT" = pnigege iy ci-sel ) O PENDANT ASS'Y 2703 MR
™, [ DRAWING.
BR DOWN TOLERANCES NOT SHOWN ABOVE | DaTE SCALE SIZE | DRAWING NO. T Renson
AREPEHANS“&W_E" - . B [ Aw32 500 ] .
NEXT ASSY e S el nramesre e DETR S




FIXTURE NO. FINISH NO.

Fl

A2
i

F2

WHT.

POWER CABLE
1
3
8
BLK.

CHG REVISIONS
LTR DESCRIFTION { pate | aprD
; TBIA {111+ TEIN ;
HOIST UP RIL
3 _TEIA A TBIN 3
4 '_GIALW — e TBIN ¢4
5 8 R2L 5
6 [ZI(FI e ') & [ fr g S— [
7 ol RI.I:\_ rip  MF! R2A Jza —
8 —i |——*-- 8
9 HOIST UP OIST DN 9
10 A2 TON o
1] H
F2 AN TBIN
2 L2 BRAKE SOL. 12 ]
WIRING SCHEMATIC
15| 8 016800 NUT, HX.-HL.F, 5/16 NFCP
TO PENDANT 4] 8 020700 WASHER, INTLK 5/H|G CcP
3305I9(REF) 131 4 005604 SCREW, 1/4-20 X |
1214 015900 NUT - HEX. 1/4-20
1 I 602002 CONDUCTOR
0] 4 020200 WASHER , SPLIT-LOCK 1/4
9|1 270406 | RECEPTICLE ASSEMBLY
/‘ B | I 600304 CONDUCTOR
Y 7
6¢ 6| | 622327 CONDUCTOR
5i2 622323 CONDUCTOR
4 | 2 659904 CONDUCTOR
311 658400 CONDUCTOR
2|2 658300 CONDUCTOR
| 2 200182 RELAY
1 ITEM] QTY[oss PART NO. DESCRIPTION
1 LIST OF MATERIAL
iensone anem o 2271 AUTO CRANE COMPANY
TOLERANCES UNLESS OTHERWISE |04 P.0. BOX AB5A8 = TULSA, OKLAHOMA T4145
SPECIFIED. W 9280 BROKEN ARRDW EXPRESSWAY & 318-8214478
ANGLES £ 1/ X a0 TITLE
FRACTICNAL * 1116 1 XXX L 010 [DATE -
REMOVE ALL BURRS AND SHARP I RELAY PANEL ASSEMBLY 2703-M
EDGES. DO NOT SCALE THIS ENG.
E%E%%ﬁsnf:&'ﬁ: ﬂ;v].\ovs DATE | scaLe Imzs IDHAW‘HG NO. 1W
TS PRINT (5 THE PROPERTY OF AUTO CRANECD. | AW-270404

NEXT ASS'Y

AND MUST NGT BE USED IN ANY MAYNER DETAI-

MENTAL TO THEIR INTERESTS.

WEIGHT

] SHEET [ _oOF L

RIDAWATE 1000M



-9

FIXTURE NO.

FINISH NO.

000G

POWER CABLE,
TWECO

BRN

CHG REVISIONS
LTR OESCRIPTION | pate | arro
TO TWECO
GRN. BLK.
MOTOR F2 N m MOTOR
il 1 F
HOIST UP TURN R,
A2 L+l 7
&_Lﬁ BLU.
t r”M—:E_D—T_O MOTOR :

cE
HOIST DN

TURN L.

SCHEMATIC =
TO RED MOTOR LEAD 23] 1 000300 TERM. WIRE RB-i4-10
22| | 330415 CONDUCTOR, 12GA.BLK, -
2111 300413 CAP, RECEPTACLE
12 20| 8 020001 WASH_ER,“*IO INT. LOCK
19| 8 015600 NUT, HEX.®10-32
18 | 16 020700 WASHER, INT. LOCK
23 17 |16 016800 | NUT, HEX. HLF. 5/16 NF.
16| 8 005604 SCREW, HEX_ HD- 1/4-20 X!
1518 015900 NUT, HEX. 174 -20
14| 8 Q20200 WASHER, SPLK_ /4
131 1 270407 RECEPTACLE ASSEMBLY
\@ 2] | 330387 | CONDUCTOR
il | 330388 CONDUCTOR
) 01 1 330386 CONDUCTOR
9| 330258 TWECO ASSEMBLY
: p 8| 2 600304 CONDUCTOR
g 7
6 | I 622327 CONDUCTCR
51 2 622323 CONDUCTOR
4| 4 659904 CONDUCTOR
2|2 658400 CONDUCTOR
2| 4 658300 CONDUCTOR
1| 4 200182 RELAY
| ITEM| QTY|oss PART NO. DESCRIPYION
| LIST OF MATERIAL
DIMENGIONS ARE I s |2 AUTO CRANE COMPANY

TOLERANCES UNLESS OTHERWISE  |"4TE -

SPECIFIED % 2

P.O. BOX 45548 » TULSA, OKLAHDMA, 74145
9260 BROKEN ARROW EXPRESSWAY o 318-837-8475

TITLE

ANGLES * 1/ XX .40
FRACTIONAL * 1116 | .xxx+ 010 [DATE
REMOVE ALL BURRS AND SHARP

EDGES. DO NOT 5CALE THIS
DRAWING.

| B |

RELAY ASSEMBLY - 2703 - MR

TOLEAANCES NOT SHOWN ABOVE DATE
ARE PER ANSI Y14 .6 - 1873

NEXT ASS'Y | MENTAL TO THEIR INTERESTS

THIS PRINT 1S THE PROPERTY OF AUTO CRANE CO.
AND MUST NOT BE USED IN ANY MANNEA DETRI-

.SCALEA) |stcz:s tnnawxwe 27040 {mwn—

WEIGHT I SHEET 4 of L

MIDGWAYS 10000




HOW TO CHECK RELAY:

oY)

END VIEW

To check a relay on this or any Auto Crane product is the same. The
difference being in physical appearance. Shown at left are two types
of relays Auto Crane uses. Our relays are normally closed across the
bottom posts (C & D). When activated, they will open across (C & D)
and close across (A & B). To activate these relays, use 12V positive
and 12V negative wires and place them on posts {F & E). You may
place 12V+ on post F or E as long as you place 12V on the remain-
ing post {F & E) using an ochm meter or test light. Check across posts
{A & B). You should get an ohm reading or your test light should be
on when you have the relay activated. With the relay still activated,
check across posts {C & D). You should have no ohm reading or test
light at this point with relay activated. (At this point, disconnect
12V+ and 12V- from posts (F & E). This should let relay return to
its normal position. Using your ohm rneter or test light again, check
the relay across posts (A & B). If relay is working correctly, you
should have no reading at all. Then check across posts {C & D). You
should have an ohm reading or test light should be on. If you get the
above results, relay is okay. If you get any variation in the above
explanation on the relay you are checking, check the relay again. If
it still shows a difference, the relay is bad and should be replaced.
NOTE: The above explanation is with relays completely disconnected
from all wires on motor circuits and ground wires. These circuits can
give you false readings sometimes.

6-5




{3
G

R Ll oL

AUTO CRANE COMPANY

F. 0. BOX 581510 . TULSA, OKLAHOMA 74158

Limited Warranty

Auto Crane will warranty to consumer for a period of twelve months from date of
purchase that each new Auto Crane product it sells will be free under normal useand
service, from defects in material and workmanship, Date of purchase will be
honared as either date of purchase by distributor or his date of sale of the product
as substantiated by Distributor Delivery Report.

Obligation of Auto Crane under this warranty is limited to replacement or repair of
parts that appear to manufacturer after review and / or inspeetion to be defective.
This warranty does does not obligate Auto Crane to bear the cost of labor or
transportation charges in connection with the replacement or repair of defective
parts, Responsibility for customer's claims arising from misapplication, abuse,
misuse or alteration of equipment or parts lies with the distributor or user and no
warranty obligation is assumed in the circumstances by Aute Crane.

Auto Crane will in no event be lable for any consequential damages or contingent
liabilities arising out of the failure of any Auto Crane product or paris to operate

properly,

Auto Crane makes no warranty in respect to component accessories, same being
subject to the warranties of their respective manufacturers,

[Ffield service, at the request of buyer, is rendered and fault is found not to be with
Auto Crane's product, the buyer shall pay the time and expense of the field
representative, Claims for service labor or other expenses that have been ineurred
by the buyer without approval or autherization of Auto Crane will not be accepted.

AUTO CRANE COMPANY IS UNDER NO OBLICATION TO EXTEND THIS
WARRANTY TO ANY CUSTOMER FOR WHICH AN AUTO CRANE WAR-
RANTY REGISTRATION CARD HAS NOT BEEN COMPLETED AND MAILED
TO AUTO.CRANE COMPANY WITHIN FIFTEEN (15) DAYS AFTER DATE OF
PURCHASE,






